
Final EA-12-096 

 

 

 

 

 

 

 

Appendix C Biological Opinion 
 



United States Department of the Interior 
FISH AND WILDLIFE SERVICE 
Ventura Fish and Wildlife Office 

2493 Portola Road, Suite B 
Ventura, California 93003 

IN REPLY REFER TO: 
08EVENOO-20 14-f-0297 

February 11,2014 

Memorandum 

To: Supervisory Wildlife Biologist, Bureau of Reclamation, South-Central California 
Area Office, Fresno, California .--::? A-/. - ~ 

~?/1'-7 ~:~ 
- ' 

From: Field Supervisor, Ventura Fish and Wildlife Office;'Ventura, Californiv 

Subject: Biological Opinion for the West Hills Water Treatment Plant, San Benito County, 
California 

This document transmits the u.S. Fish and Wildlife Service 's (Service) biological opinion based 
on our review of the proposed West Hills Water Treatment Plant project and its effects on the 
federally endangered San Joaquin kit fox (Vulpes macrotis mutica), and the federally threatened 
California red-legged frog (Rana draytonU) and California tiger salamander (Ambystoma 
californiense), in accordance with section 7 of the Endangered Species Act (Act) of 1973, as 
amended (16 U.S.C. 1531 et seq.). We received your May 15, 2014, request for formal 
consultation on May 19,2014. 

We based this biological opinion on information that accompanied your May 15, 2014, request 
for consultation, including the biological assessment (Bureau of Reclamation 2014); information 
requested by our office on May 27, 2014, received on June 3, 2014 (Bureau of Reclamation, in 
litt. 2014); and correspondence and phone conversations between our office and the Bureau of 
Reclamation. A complete record of this consultation can be made available at the Ventura Fish 
and Wildlife Office. 

Consultation History 

We received your initial request for formal consultation (dated February 26, 2014) in our office 
on March 7, 2014. We responded to this request by letter, dated April 3, 2014, stating that the 
biological assessment (BA) for the proposed project did not contain sufficient information 
regarding on-site species information. The habitat and species occurrence information presented 
in the biological assessment was very minimal, and there was no discussion about why your 
agency determined that this project would not affect federally threatened vernal pool fairy 
shrimp (Branchinecla lynchi). On April 9, 2014, Jennifer Lewis of your office sent an email to 
Kirstina Barry of my staff containing site photos of the project area, and on April 14, 2014, Ms. 



Bureau of Reclamation 2 

Lewis provided a rationale for why this project would not affect vernal pool fairy shrimp. You 
resubmitted your consultation request to our office on May 15,2014, with the remainder of the 
requested information. 

BIOLOGICAL OPINION 

DESCRIPTION OF THE PROPOSED ACTION 

The Bureau of Reclamation (Reclamation) proposes to issue a permit to San Benito County 
Water District (SBCWD) to connect to the Hollister Conduit in association with the construction 
of a new water treatment plant. The proposed West Hills Water Treatment Plant is a new surface 
water treatment plant that would serve the City of Hollister and adjacent unincorporated areas of 
northern San Benito County. The primary construction site of the proposed water treatment 
plant is located in an unincorporated area of San Benito County just outside of the southwestern 
boundary of the City of Hollister in the hills north of Union Road. 

The main components of the proposed action include construction and operation of the West 
Hills Water Treatment Plant, a raw water pump station, and raw and treated water transmission 
pipelines. The existing Hollister Conduit would be connected to the proposed raw water pipeline 
at a turn-out structure off Union Road. Water would be pumped from the Hollister Conduit to 
the plant via the proposed raw water pump station. The water treatment plant would be 
comprised of treatment facilities , solids handling facilities (including drying beds), treated water 
storage tanks, an administration and operations building and associated facilities. Once on-site, 
the primary treatment processes, storage tank, and the distribution system would be fed by 
gravity. 

Chemical use and storage 
The SBCWD would construct a pretreatment and filtration process facility consisting of tanks, 
pipes, and equipment housed within an approximately 5,500-square-foot area on the eastern 
portion of the site. An approximately 2,700-square-foot chemical storage area would be located 
directly west of the pretreatment and filtration processes. All chemicals would be stored in tanks 
and would have either a fill station to receive bulk delivery or means to access the tanks in order 
to fill it directly. A concrete curb would enclose the storage and blending area to confine 
chemicals in the case of a spill. A silo feed system would store up to 25 tons of dry powder 
activated carbon, which would be injected directly into the pretreatment system. The silo feed 
system would be approximately 14 feet in diameter and would rise approximately 38 feet above 
ground. 

The chemical systems at the proposed plant site would include preoxidants, sulfuric acid, powder 
activated carbon, polymer, coagulant (ferric chloride), sodium hydroxide, and sodium 
hypochlorite. Sodium permanganate would be stored and fed at the proposed raw water pump 
station site. The bulk chemical storage tanks are double-walled with secondary containment 
between the two walls. These tanks would be located outdoors stored on an approximately 
3,000-square-foot concrete slab, which would be covered by a metal canopy adjacent to the 



Bureau of Reclamation 3 

chemical feed pumps and systems. All chemical piping located outside of the chemical 
containment area would be installed in double·contained piping; tubing would be used within the 
contained piping to simplify removal for repairs. 

Solids handling process 
The solids handling process would entail treatment and storage of sludge generated from the 
pretreatment system and backwash water (i.e., water that contains suspended solids from the 
source water and the reaction products of chemicals added in the treatment process and residual 
filter material). Proposed solids handling facilities would include two 7,000·square·foot wash 
water basins located north of the pretreatment and filtration components; two reclaimed water 
pumps at the northern end of the wash water basins; and three 1O,000·square·foot drying beds 
sited at the northwestern end of the project site to support the initial design capacity. The wash 
water basins would be approximately 12 feet deep. The drying beds would be approximately 4 
feet deep. If the water treatment plant is expanded to a capacity of 9 million gallons per day in 
the future, a fourth I O,OOO·square·foot drying bed would be constructed at the same location. 
Reclamation and/or SBCWD will notify the Service prior to the start of any expansion 
construction. 

Sludge mixture would be introduced to the drying beds every 3 to 4 weeks and water may pond 
slightly in the beds for several hours up to 2 days as it decants off. At the end of the 3· to 4·week 
drying period, the dried material would be removed using a front· end loader. An under drain 
would be installed beneath each drying bed to provide additional water removal. 

An administration and operations building would accommodate the plant operators and 
maintenance staff. The approximately 5,000·square·foot building would house a control room, 
lab, and other facilities. A septic system with a leach field would be installed to handle sewer 
flows from the administration and operations building at the plant, and would measure 
approximately 1,000 square· feet in area. 

Treated water storage tank 
A pre· stressed concrete treated water storage tank is proposed east of the administration and 
operations building. This tank would have an approximate capacity of 550,000 gallons and, due 
to the sloped terrain of the tank site, would likely be partially buried 16 feet below ground. The 
above ground height of the tank would range between 10 feet (on the side facing Richardson 
Road) and 34 feet (on the side facing Riverside Road). If the water treatment plant is expanded 
in the future, a second tank would be constructed at the same location. Reclamation and/or 
SBCWD will notify the Service prior to the start of any expansion construction. 

Access 
Access to the water treatment plant would be provided through Union Road and Richardson 
Road. Currently, Richardson Road is an actively utilized, compacted gravel access road that 
varies between 16 and 20 feet in width. This road provides access to two residences east of the 
proposed water treatment plant, ranch facilities , and vehicle storage. Richardson Road would be 
expanded to a 20·foot wide paved road. The paved driveway within the plant would be at least 



Bureau of Reclamation 4 

24 feet wide and would loop past the administration building, filter area, and solids lagoon and 
back to the entrance. During operation, the volume of traffic visiting the water treatment plant is 
expected to be minor. Most employees and visitors are expected to arrive by automobile; 
however, large trucks would arrive for periodic deliveries, maintenance, and construction. 

Pipelines 
A 20-inch diameter, approximately 3,500-foot long pressurized raw water pipeline would extend 
northeast from the pump station site within Richardson Road to the treatment plant. The 
approximately 1.6-mile long pipeline would extend from the water treatment plant within an 
existing right-of-way and driveway on private land to Riverside Road, south along Riverside 
Road, northeast along Nash Road, and then tie in with the existing water distribution system at 
the intersection of Nash Road and Line Street. At the Nash Road Bridge crossing over the San 
Benito River, the pipeline would be installed within the existing bridge box. The trenches for 
both pipelines would be approximately 4 feet wide and approximately 5 feet deep, and the 
pipeline would be installed at a depth of approximately 4 feet. 

Construe/ion 
Project construction is estimated to last approximately 2 years. The additional expansion 
components (i.e. , a fourth drying bed and a second treated water storage tank) would occur 
approximately 4 years later, with construction lasting less than 1 year. Installation of the treated 
water pipeline at the Nash Bridge crossing would occur outside of the nesting bird season (May 1 
through August 31 ). Following construction, final testing and startup is estimated to last an 
additional 3 months. Construction work would be between the hours of 8:00 a.m. and 5:00 p.m. 
Staging of construction equipment, materials, spoils, and construction worker parking would be 
provided within the water treatment plant site. Throughout the majority of the water treatment 
plant construction period, the proposed drying beds site would be used as a main staging area 
and the drying beds would be built at the end of the construction phase. In addition, some areas 
adjacent to the raw water pump station, raw water pipeline, and treated water pipeline may also 
be used for temporary staging. 

At any given point, the maximum number of construction workers at the project site would be 30 
workers. Approximately 50,000 cubic-yards of excavation would be required for the two main 
water treatment pipelines, water treatment plant, treated water storage tanks, filters, drying beds, 
and administration building. Stormwater quality best management practices would be 
implemented during this phase of construction. Project activities would not occur within the 
river or riverbank. 

For all new pipelines, construction would include site clearing, excavation, trenching, and 
shoring. Pipeline installation within unpaved areas would occur at a rate of up to 200 feet per 
day, and pipeline installation in paved areas would occur at an average rate of 100 feet per day. 